Model Ref No. CODE DESCRIPTION Qty
RKV 125-200S-AERO 200 FO1-1A | 40480J300006 MIRROR ASSY.,RR VIEW,R. 1
RKV 125-200S-AERO 200 FO1-2A | 404503300003 MIRROR ASSY.,RR VIEW,L. 1
RKV 125-200S-AERO 200 FO1-3 400313000022 BALANCER ASSY. 2
RKV 200S FO1-4 40210M030000 GRIP ASSY.,HANDLE,R. 1
RKV 200S-AERO 200 FO1-4 402103670000 GRIP ASSY.,HANDLE,R. 1
RKV 200S FO1-5 40600M030000 SWITCH ASSY.,R. 1
RKV 200S FO1-5 40600K670001 SWITCH ASSY., R.headligts lit 1
RKV 200S-AERO 200 FO1-5 40600K670000 SWITCH ASSY.,R. 1
RKV 125-200S-AERO 200 FO01-6 40100K670021 HANDLE BAR ASSY 1
RKV 125-200S-AERO 200 FO1-7 40500K670000 SWITCH ASSY., L. 1
RKV 200S-AERO 200 FO01-8 40001J670000 GRIP ASSY.,L. 1
RKV 125-RKV 200S-AERO 200 FO01-9 40080K740001 LEVER ASSY., L.mark:2 1
RKV 125-RKV 200S-AERO 200{ FO1-10 | 40002K740000 LEVER., L.mark:2 1
RKV 125-200S-AERO 200 FO1-11 | 40083K010000 MOUNTING BOLT,HANDLE 1
RKV 125-200S-AERO 200 F01-12 B04170600064 NUT M6 1
RKV 125-200S-AERO 200 F01-13 B01400602365 BOLT M6x23 2
RKV 125-200S-AERO 200 FO01-14 | 45023K010000 COVER,FIX 1
RKV 125-200S-AERO 200 FO01-15 | 45083K010000 SCREW,ADJUSTING 1
RKV 125-200S-AERO 200 F01-16 | 55064K010000 NUT,ADJUSTING 1
RKV 125-RKV 200S-AERO 200 FO1-17 | 40085K740001 MIRROR SEAT,RR. VIEW,L,mark:2 1
RKV 125-200S-AERO 200 F01-18 40017J130000 JACKET, CABLE 1
RKV 125-200S-AERO 200 F01-20 B02050603565 SCREW M6x35 2
RKV 200S FO01-21A | 40300M030001 CABLE ASSY., THROTTLE 1
RKV 200S-AERO 200 FO01-21B | 40300J830000 CABLE ASSY., THROTTLE 1
RKV 200S-AERO 200 FO01-22 [ 40400M030000 CABLE ASSY.,CLUTCH 1




Model Ref No. CODE DESCRIPTION Qty
RKV 125-200S-AERO 200 FO01-23 493717620000 CLIP 2
RKV 200S-AERO 200 FO01-24 [ 40350M030000 CABLE ASSY., 1
RKV 125-200S-AERO 200 FO01-25 080123000000 SHAFT, BRAKE PEDAL 1
RKV 125-200S-AERO 200 FO01-26 B07000001005 SPRING WASHER 10mm 1
RKV 125-200S-AERO 200 FO01-27 407053000000 BUSH 1
RKV 200S-AERO 200 FO01-28 [ 40710M030001 PEDAL COMP.,RR.BRAKE 1
RKV 200S-AERO 200 FO01-29 B01090603565 BOLT M6x%35 1
RKV 125-200S-AERO 200 FO01-30 B04000600055 NUT M6 1
RKV 125-200S-AERO 200 FO01-31 | 40702K670000 SPRING, RR. BRAKE PEDAL 1
RKV 125-200S-AERO 200 F01-32 91090K010000 SWITCH,CLUTCH 1
RKV 125-200S-AERO 200 FO01-34 | B090002018A5 COTTER PIN 2x18 1




Model Ref No. CODE DESCRIPTION Qty
RKV 125-200S-AERO 200 F02-1 43008G130010 NUT
RKV 125-200S-AERO 200 F02-2 43005G130000 DUST COVER
RKV 125-200S-AERO 200 F02-3 43001G130000 RACE, UPPER BEARING, UPPER
RKV 125-200S-AERO 200 F02-4 B06010140000 STEEL BALL,3/16' 23
RKV 125-200S-AERO 200 F02-5 43002G130000 RACE, UPPER BEARING, LOWER
RKV 125-200S-AERO 200 F02-6 43003N040000 RACE,UPPER,BOTTOM BEARING 1
RKV 125-200S-AERO 200 F02-7 B06010200000 STEEL SHOT 1/4' 19
RKV 125-200S-AERO 200 F02-8 430043000000 RACE,LOWER,BOTTOM BEARING 1
RKV 125-200S-AERO 200 F02-9 08345K690000 BRACKET,LOWER 1
RKV 125-200S-AERO 200 F02-10 430573000070 CLIP 1
RKV 125-200S-AERO 200 F02-11 | 08003K670000 BOLT 8X30 4
RKV 125-200S-AERO 200 F02-12 430143800001 SEAT,HANDLERBAR,UPPER 1
RKV 125-200S-AERO 200 F02-13 083333040000 SUPPORT UNDER THE RUBBER PAD 2
RKV 125-200S-AERO 200 F02-14 430113800020 UPPER BRACKET ASSY, 1
RKV 125-200S-AERO 200 F02-15 B01090601665 BOLT M6x16 3
RKV 125-200S-AERO 200 F02-16 | 08061K670000 CUSHION,BUFFER 2
RKV 125-200S-AERO 200 F02-17 | 47028G220000 BUFFER RUBBER 2
RKV 125-200S-AERO 200 F02-18 430493050051 BOLT,LOCKING,COLUMN M10x1.25x33 1
RKV 125-200S-AERO 200 F02-19 431003800000 UNDER BRACKET COMP. 1
RKV 125-200S-AERO 200 F02-20 B13110601205 SCREW W/WASHER M6x12 1




Model Ref No. CODE DESCRIPTION Qty
RKV 125-200S-AERO 200 F02-21 43035J000004 CLIP,DISC BRAKE 1
RKV 125-200S-AERO 200 F02-22 B04000600055 NUT M6 2
RKV 125-200S-AERO 200 F02-23 [ 86300N060000 REFLECTOR ASSY 2
RKV 125-200S-AERO 200 F02-24 B07000001005 WASHER 10mm 1
RKV 125-200S-AERO 200 F02-25 B01091001665 BOLT M10x16 1
RKV 125-200S-AERO 200 F02-26 430353300000 CLIP 1
RKV 125-200S-AERO 200 F02-27 B13010601605 SCREW W/WASHER M6x16 2
RKV 125-200S-AERO 200 F02-28 | 43061K670000 PIN 1
RKV 125-200S-AERO 200 F02-29 | 43255S010000 SCREW M4x6 1
RKV 125-200S-AERO 200 F02-30 [ 08002K670000 BOLT M16x30 4
RKV 125-200S-AERO 200 F02-31 B01090601265 BOLT M6x12 4
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Model Ref No. CODE DESCRIPTION Qty
RKV 125-200S-AERO200 | F03-1 | 43300M040000 ABSORBER ASSY.,FR.,RH.BROWN 1
RKV 125-200S-AERO200 | F03-2 | 43200M040000 ABSORBER ASSY.,FR.,LH.BROWN 1
RKV 2008 FO3-1 | 43300K670010 ABSORBER ASSY.,FR.,RH.BLACK 1
RKV 2008 F03-2 | 43200K670010 ABSORBER ASSY.,FR.,LH.BLACK 1
RKV 125-200S-AER0200 | F03-3 | 651301800010 BRACKET I.,FRONT FENDER,LH. 1
RKV 125-200S-AER0 200 | F03-4 | 65150J800010 BRACKET Il, FRONT FENDE LH. 1
RKV 125-200S-AERO 200 | FO03-5 | B0284060150A SCREW M6x15.2 2
RKV 125-200S-AERO 200 | FO03-6 | 08001K670000 SCREW M6x16 4
RKV 125-200S-AERO 200 | FO03-7 | 08011K670010 BOLT M10x1.25x30 2
RKV 125-200S-AERO 200 | FO03-8 | 08002K670000 BOLT M16x30 2
RKV 125-200S-AER0200 | F03-9 | 65160J800010 BRACKET II.,FRONT FENDER,RH. 1
RKV 125-200S-AER0 200 | F03-10 | 65140J800010 BRACKET I, FRONT FENDE RH. 1
RKV 125-200S-AER0 200 | FO03-11 | 43260N100000 OIL SEAL 2




Model Ref No. CODE DESCRIPTION Qty
RKV 125-200S-AERO 200 FO04-1 454003800001 OIL PUMP ASSY. 1
RKV 125-200S-AERO 200 F04-2 450203820000 LEVER, BRAKE,CHROMEPLATE 1
RKV 125-200S-AERO 200 F04-3 45076K010010 MOUNTING BOLT,HANDLE 1
RKV 125-200S-AERO 200 F04-4 B04170600055 NUT M6 1
RKV 125-200S-AERO 200 F04-5 45023K010000 COVER,FIX 1
RKV 125-200S-AERO 200 F04-6 B01400602365 BOLT M6x23 2
RKV 125-200S-AERO 200 F04-7 45036K670000 BOLT M10x1.25x34 2
RKV 125-200S-AERO 200 F04-8 45900J800001 FRONT DISK BRAKE ASSY. 1
RKV 125-200S-AERO 200 F04-9 45180J000000 WASHER 4
RKV 125-200S-AERO 200 F04-10 45037J000000 BOLT 1
RKV 125-200S-AERO 200 F04-11 45200J800000 HOSE ASSY , FRONT DISK BRAKE 1
RKV 125-200S-AERO 200 F04-12 45600J800010 CALIPER ASSY.FRONT DISK BRAKE 1
RKV 125-200S-AERO 200 F04-13 45120J800000 BRAKE PAD COMP.FRONT DISK BRAKE 1
RKV 125-200S-AERO 200 FO04-14 | 45037P300000 BOLT 1
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Model Ref No. CODE DESCRIPTION Qty
RKV 125-200S-AERO 200 FO5-1 440043800000 AXLE, FRONT WHEEL 1
RKV 125-200S-AERO 200 F05-2 44200K690000 SPEEDOMETER DRIVE ASSY 1
RKV 125-200S-AERO 200 FO05-3 B12016020200 BEARING 2
RKV 125-200S-AERO 200 FO05-4 44600J800000 [TERMEDIATE SHAFT SLEEVE,FRONT WHEEL AS| 1
RKV 200S-AERO 200 FO05-5 B140105E1706 TYRE 100/80-17 1
RKV 125-200S-AERO 200 FO05-6 441013800001 FRONT WHEEL 1
RKV 125-200S-AERO 200 FO5-7 B14032201100 VALVE INSIDE 1
RKV 125-200S-AERO 200 F05-8 44300B910000 OIL SEAL ASSY,FRONT WHEEL 1
RKV 125-200S-AERO 200 FO05-9 440053800000 LEFT SHAFT SLEEVE,FRONT WHEEL 1
RKV 125-200S-AERO 200 FO05-10 450333800000 BRAKE DISK 1
RKV 125-200S-AERO 200 FO5-11 45036D010000 BOLT, FIXING M6x16 6
RKV 125-200S-AERO 200 F05-12 44230J000000 SEAL ASSY 1
RKV 125-200S-AERO 200 F05-13 440233000000 DRIVING PLATE 1




Model Ref No. CODE DESCRIPTION Qty
RKV 200S FO5_1-1 | 44004J800000 AXLE, FRONT WHEEL 1
RKV 200S FO5_1-2 [ 44200K690000 SPEEDOMETER DRIVE ASSY 1
RKV 200S FO05_1-3 [ B12016020200 BEARING 2
RKV 200S FO5_1-4 [ 44600N210000 BUSH,FRONT WHEEL ASSY 1
RKV 200S FO5_1-5 [ 442303000000 SEAL ASSY 1
RKV 200S FO5_1-6 | 44101N210010 FRONT WHEEL 1
RKV 200S FO5_1-7 | 440233000000 DRIVING PLATE 1
RKV 200S FO5_1-8 | 44300B910000 OIL SEAL ASSY,FRONT WHEEL 1
RKV 200S FO5_1-9 | 440053800000 LEFT SHAFT SLEEVE,FRONT WHEEL 1
RKV 200S FO5_1-10| 45033K740000 BRAKE DISK 1
RKV 200S FO5_1-11| 45036D010000 BOLT, FIXING M6x16 6
RKV 200S FO5_1-12| 44016K740000 BUSH,FRONT WHEEL ASSY,RIGHT 1
RKV 200S FO5_1-13| 44100N21000Z FRONT WHEEL ASSY.COMP. 1
RKV 200S FO5_1-14| B140105E1706 TYRE 100/80-17 1
RKV 200S FO5_1-15| B1403Z201100 VALVE INSIDE 1
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Model Ref No. CODE DESCRIPTION Qty
RKV 200S-AERO 200 F06-1 47100M030004 MUFFLER COMP.without catalyzer 1
RKV 200S FO6-1A 47100M030002 MUFFLER COMP.with single catalyzer 1
RKV 125-200S-AERO 200 F06-2 B0205080256A BOLT M8x25 2
RKV 200S-AERO 200 F06-3 47800M030000 GASKTE ASSY,EXHAUST PIPE 1
RKV 125-200S F06-4 47010J800011 |LER TAIL COVER COMPONENTS,BLACK,mark:KE| 1
RKV 200S F06-4 47010J800001 |TAIL COVER COMPONENTS,SILVER WHITE,marfj 1
RKV 200S F06-4 47010J800010 FFLER TAIL COVER COMPONENTS,black,withoutry 1
AERO 200 F06-4 47010J800000 |[ER TAIL COVER COMPONENTS,silver white,witho| 1
RKV 125-200S-AERO 200 F06-5 B1304060100L SCREW W/WASHER M6x10 7
RKV 125-200S-AERO 200 F06-6 B0O7000000804 SPRING WASHER 8MM 2
RKV 125-200S-AERO 200 F06-7 47009K670000 COVER, DECORATION 1
RKV 125-200S-AERO 200 F06-8 B07030000804 WASHER 8MM 2
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Model Ref No. CODE DESCRIPTION Qty
RKV 200S-AERO 200 FO7_1-1 [ 49100M030001 AIR CLEANER ASSY 1
RKV 200S-AERO 200 FO7_1-2 | 492003320000 FILTER ASSY,material:paper 1
RKV 200S-AERO 200 FO7_1-3 | 49005M030001 PIPE.AIR OUT 1
RKV 200S FO7_1-4 | 49810J830000 VALVE BODY ASSY. 1
RKV 200S FO7_1-5| 49856J300000 PIPE,SMALL CLEANER&VALVE BODY ASSY 1
RKV 200S FO7_1-6 | 49856M030000 PIPE,VALVE BODY ASSY&MUFFLER 1
RKV 200S FO7_1-7 | 498593300000 PIPE,SMALL CLEANER 1
RKV 200S FO7_1-8 | B16010B23801 TUBE ¢3.5%7.5%380 1
RKV 200S FO7_1-9 | B01090602065 BOLT M6x20 2
RKV 200S-AERO 200 FO07_1-10| B01010601625 BOLT M6x16 2
RKV 200S-AERO 200 FO7_1-11| B07000000605 WASHER 6MM 2
RKV 200S-AERO 200 FO7_1-12| B07030000605 WASHER 6MM 2
RKV 200S-AERO 200 FO7_1-13| 49350M030000 CLAMP ASSY. 1
RKV 200S FO7_1-14| 49870J300000 SAMLL CLEANER 1
RKV 200S FO7_1-15| 50307J140000 CLIP ®13.5%12x0.8 3
RKV 200S FO7_1-16| 50306T450000 PLATE CLAMP @8 2
RKV 200S FO7_1-17| 49805G120000 PLATE CLAMP ®14.5x12x0.8 1
RKV 200S FO7_1-18| 49855J000000 PLATE CLAMP ©16.5 1




Model Ref No. CODE DESCRIPTION Qty

RKV 125-200S-AERO 200 F08-1 50210J800000 | SUPPORTING COMPONENTS FUEL TANKCAP | 1
RKV 200S F08-2 50100M03001Z FUEL TANK COMP.,BLUE EX 1

RKV 200S F08-2 50100M03002Z FUEL TANK COMP.,WHITE WF 1

RKV 200S F08-2 50100M03003Z FUEL TANK COMP.,BLACK BC 1

RKV 200S F08-2 50100M03004Z FUEL TANK COMP.,RED TL 1

RKV 200S F08-2 50100M03005Z2 FUEL TANK ASSY. SILVER CJ 1

RKV 200S F08-2 50100M03006Z FUEL TANK COMP.,ORANGE M9 1

RKV 125-200S-AERO 200 F08-3 500053820000 MOUNTING PAD,FUEL TANK 2
RKV 125-200S-AERO 200 F08-4 50800J800000 SENSOR ASSY 1
RKV 125-200S-AERO 200 F08-5 50002K020000 CUSHION 1
RKV 125-200S-AERO 200 F08-6 B04070600055 NUT M6 4
RKV 125-200S-AERO 200 F08-7 50310J800000 SWITCH , FUEL TANK 1
RKV 125-200S-AERO 200 F08-9 50006J000001 MOUNTING PAD,FUEL TANK 1
RKV 125-200S-AERO 200 F08-10 502213000001 BUSH 2
RKV 125-200S-AERO 200 F08-11 502223000001 SLEEVE,RUBBER 2
RKV 125-200S-AERO 200 F08-12 08023J000020 WASHER 2
RKV 125-200S-AERO 200 F08-13 B01000603563 BOLT M6x35 2
RKV 125-200S-AERO 200 F08-14 | B0280050140A SCREW M5x14 3
RKV 125-200S-AERO 200 F08-15 | B0280050300A SCREW M5x30 4
RKV 125-200S F08-16 B17010105003 CLIP 10.5MM 1

RKV 125-200S F08-17 B16010724001 TUBE ®7x11x400 1

RKV 125-200S F08-18 | B16010C21351 TUBE ®4.5%8.5%x135 1

RKV 125-200S-AERO 200 F08-18 | B16010C21901 TUBE ®4.5x8.5%x190 1
RKV 125-200S-AERO 200 F08-19 B17010080003 CLIP 8MM 4
RKV 125-200S-AERO 200 F08-20 65618J000000 CUSHION 2
RKV 125-200S-AERO 200 F08-21 656181800000 CUSHION 2
RKV 125-200S-AERO 200 F08-22 502023800000 GASKET,FUEL TANK CAP 1




Model

Ref No. CODE DESCRIPTION Qty
RKV 125-200S-AERO 200 F08-23 | 50334K670001 HANDLE,SWITCH 1
RKV 125-200S-AERO 200 F08-25 B02000402525 BOLT M4x25 1
RKV 125-200S-AERO 200 F08-26 50301J000002 TUBE ®4.5x®8.5 1
RKV 125-200S-AERO 200 F08-27 | 50340G120003 FUEL FILTER 1
RKV 125-200S-AERO 200 F08-28 B07000000505 SPRING WASHER 5 1




Model Ref No. CODE DESCRIPTION Qty
RKV 200S F09-1 511003800009 SEAT ASSY 1
RKV 125-200S-AERO 200 F09-2 B01090802065 BOLT M8x20 2
RKV 125-200S-AERO 200 F09-3 520183800000 SCREW | 2
RKV 125-200S-AERO 200 F09-4 52002J80B400 RR. ARM REST , R.BLACK B4 1
RKV 125-200S-AERO 200 F09-5 520193800000 SCREW Il 2
RKV 125-200S-AERO 200 F09-6 52001J80B400 RR. ARM REST , L.BLACK B4 1




Model Ref No. CODE DESCRIPTION Qty
RKV 125-200S-AERO 200 F10-1 B04171415055 NUT M14x1.5 1
RKV 125-200S-AERO 200 F10-2 53018K690000 WASHER 2
RKV 125-200S-AERO 200 F10-3 53210J060000 WASHER 2
RKV 125-200S-AERO 200 F10-4 53001J000002 SHAFT,FIX,RR.SWING ARM 1
RKV 125-200S-AERO 200 F10-5 530043800000 CHAIN SHIELD BLOCK 1
RKV 125-200S-AERO 200 F10-6 53100K690011 REAR SWING ARM ASSY 1
RKV 125-200S-AERO 200 F10-7 53230N030030 CHAIN ADJUSTER 2
RKV 125-200S-AERO 200 F10-8 B02000501225 SCREW M5x12 2
RKV 125-200S-AERO 200 F10-9 53056D010050 BUSH 2 2
RKV 125-200S-AERO 200 F10-10 53234N030020 PLATE,CHAIN ADJUSTER 2
RKV 125-200S-AERO 200 F10-11 | B04000800055 NUT M8 4
RKV 125-200S-AERO 200 F10-12 40022N050002 CLIP 1
RKV 125-200S-AERO 200 F10-13 B02010601225 SCREW M6x12 1
RKV 125-200S-AERO 200 F10-14 53005K690000 FRONT WHEEL ASSY 2
RKV 125-200S-AERO 200 F10-15 53013K690000 CUSHION,BUFFER 2
RKV 125-200S-AERO 200 F10-16 53220J060000 DUST COVER ASSY 2




Model Ref No. CODE DESCRIPTION Qty

RKV 125-200S-AERO 200 F11-1 B04171415055 NUT M14x1.5 1
RKV 125-200S-AERO 200 F11-2 44300B910000 OIL SEAL COMPONENTS 1
RKV 125-200S-AERO 200 F11-3 B12016020200 BEARING 6202-2RS 2
RKV 125-200S-AERO 200 F11-4 45036D010000 BOLT M6x16 6
RKV 125-200S-AERO 200 F11-5 550333410000 REAR DISK BRAKE 1

RKV 200S-AERO 200 F11-6 B140108D1705 TYRE 130/70-17 1
RKV 125-200S-AERO 200 F11-7 54101K690001 REAR WHEEL 1
RKV 125-200S-AERO 200 F11-8 540063800000 SPACER BUSH 1
RKV 125-200S-AERO 200 F11-9 08021K670000 WASHER ®16x®32x2 2
RKV 125-200S-AERO 200 F11-10 540243000000 BUFFER BLOCK,REAR WHEEL 1
RKV 125-200S-AERO 200 F11-11 54016J800000 BUSH,LEFT REAR WHEEL ASSY 1
RKV 125-200S-AERO 200 F11-12 540043670000 AXLE,REAR WHEEL 1
RKV 125-200S-AERO 200 F11-13 B14032201100 VALVE INSIDE 1




Model Ref No. CODE DESCRIPTION Qty
RKV 200S F11 1-1 | B04171415055 NUT M14x1.5 1
RKV 200S F11 1-2 | 443003040000 OIL SEAL COMPONENTS 1
RKV 200S F11 1-3 | B12016020200 BEARING 6202-2RS 1
RKV 200S F11 1-4 | 45036D010000 BOLT M6x16 6
RKV 200S F11_1-5| 550333410000 REAR DISK BRAKE 1
RKV 200S F11 1-6 | B12016030200 BEARING 6302-2RS 1
RKV 200S F11_1-7 | 54101N210010 REAR WHEEL 1
RKV 200S F11_1-8 | 540063800000 SPACER BUSH 1
RKV 200S F11_1-9 | 08021K670000 WASHER ®16x®32x2 2
RKV 200S F11_1-10| 54024N210000 BUFFER BLOCK,REAR WHEEL 6
RKV 200S F11_1-11| 54016J800000 BUSH,LEFT REAR WHEEL ASSY 1
RKV 200S F11_1-12| 540043670000 AXLE,REAR WHEEL 1
RKV 200S F11_1-13| 54100N21000Z REAR WHEEL ASSY.COMP. 1
RKV 200S F11_1-14| B140108D1705 TYRE 130/70-17 1
RKV 200S F11_1-15| B1403Z201100 VALVE INSIDE 1
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Model Ref No. CODE DESCRIPTION Qty
RKV 125-200S-AERO200 | F12-1 | 55900J800000 REAR DISK BRAKE 1
RKV 125-200S-AERO200 | F12-2 | 55095J800000 BUSH || 1
RKV 125-200S-AER0200 | F12-3 | 550251800000 UNITED BOARD 1
RKV 200S-AERO 200 F12-1 | 55900M040000 REAR DISK BRAKE 1
RKV 200S-AERO 200 F12-2 | 55095K740000 BUSH || 1
RKV 200S-AERO 200 F12-3 | 55025K740000 UNITED BOARD 1
RKV 125-200S-AER0 200 | F12-4 | 551203410000 BRAKE PAD ASSY,REAR DISK BRAKE 1
RKV 125-200S-AER0200 | F12-5 | 55600J800000 CALIPER ASSY , BRAKE 1
RKV 125-200S-AER0200 | F12-6 | B01090802265 BOLT M8x22 2
RKV 125-200S-AER0200 | F12-7 | 551803410000 GASKET 4
RKV 125-200S-AER0200 | F12-8 | 55037J410000 HEX FLANG BOLTS 1
RKV 125-200S-AER0200 | F12-9 | 552001410000 HOSE ASSY , REAR DISK BRAKE 1
RKV 125-200S-AER0 200 | F12-10 | 551401410000 OIL CUP COMPONENTS 1
RKV 125-200S-AER0 200 | F12-11 | 55067J410000 DEAM CLAMP 2
RKV 125-200S-AER0 200 | F12-12 | 55065J410000 OIL TUBE 1
RKV 125-200S-AER0 200 | F12-13 | 55017J410000 PROTECT SPRING 1
RKV 125-200S-AER0 200 | F12-14 | 55300J410000 BRAKING SWITCH COMPONENTS 1
RKV 125-200S-AER0 200 | F12-15 | 554001410000 HYDRAULIC BRAKE PUMP COMPONENTS 1
RKV 125-200S-AER0 200 | F12-16 | B01090602065 BOLT M6x20 2
RKV 125-200S-AER0 200 | F12-17 | B04000600055 NUT M6 2
RKV 125-200S-AER0 200 | F12-18 | 40716D010000 DRAWHEAD 1
RKV 125-200S-AER0 200 | F12-19 | 40715D010000 ROD END YOKE 1
RKV 125-200S-AERO 200 | F12-20 | B090002018A5 COTTER PIN 2x18 1
RKV 125-200S-AER0 200 | F12-21 | 40717D010000 FIXED BOLT 1
RKV 125-200S-AER0 200 | F12-22 | B01090601265 BOLT M6x12 1
RKV 125-200S-AER0 200 | F12-23 | B07030000605 WASHER 6MM 1
RKV 125-200S-AERO 200 | F12-24 | B07000000805 WASHER 8MM 2
RKV 125-200S-AERO 200 | F12-25 | B07030000805 WASHER 8MM 2
RKV 125-200S-AERO200 | F12-26 | 55003J000000 DUSTPROOF COVER 1
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Model Ref No. CODE DESCRIPTION Qty
RKV 200S-AERO 200 F13_2-1 | B10000300600 RIVET 3x6 2
RKV 200S F13 2-2 | 57001M030001 FRAME PLATE 1
RKV 200S F13 2-2 | 57001M040001 FRAME PLATE 1
RKV 200S F13 2-2 | 57001M030002 FRAME PLATE 1
RKV 200S-AERO 200 F13_2-2 [ 57001M030004 FRAME PLATE 1
RKV 200S-AERO 200 F13 2-3 | B04181012555 NUT M10x1.25 2
RKV 200S-AERO 200 F13_2-4 | B01090804565 BOLT M8x45 2
RKV 200S-AERO 200 F13_2-5| 57420M030000 BRACKET,ENGINE,FRONT 1
RKV 200S-AERO 200 F13_2-6 | B01591010065 BOLT M10x1.25x100 1
RKV 200S-AERO 200 F13_2-7 | 57713M030010 THE ENGINE MOUNTING SLEEVES || 1
RKV 200S-AERO 200 F13_2-8 | B01591017865 BOLT M10x1.25%178 1
RKV 200S-AERO 200 F13_2-9 | B01591009065 BOLT M10x1.25x90 1
RKV 200S-AERO 200 F13_2-10| B04181012555 NUT M10x1.25 1
RKV 200S-AERO 200 F13_2-11| 57100M030001 FRAME JOINTING COMP. 1
RKV 200S-AERO 200 F13_2-29| B01090601265 BOLT M6x12 1
RKV 200S-AERO 200 F13_2-30| 43070D010020 CLIP,SPEEDOMETER ASSY 1
RKV 200S-AERO 200 F13_2-31| 65618J000000 RUBBER CUSHION 2
RKV 200S-AERO 200 F13_2-15| 587503800000 KIT ASSY. 1
RKV 200S-AERO 200 F13_2-16| 02200J0000A0 BATTERY WITH COMPONENTS 1
RKV 200S-AERO 200 F13_2-17| 58752J00000A CUSHION,FOAM 9
RKV 200S-AERO 200 F13_2-18| B13060601605 SCREW W/WASHER M6x16 2




Model Ref No. CODE DESCRIPTION Qty

RKV 200S-AERO 200 F13_2-19| 080273000000 RUBBER WASHER 2
RKV 200S-AERO 200 F13_2-20| B02000502525 SCREW M5x25 1
RKV 200S-AERO 200 F13_2-21| B01090601665 BOLT M6x16 4
RKV 200S-AERO 200 F13_2-22| 657213800000 REINFORCEMENT PLATE 1
RKV 200S-AERO 200 F13_2-23| 65770K670000 BRACKER ASSY.,REAR FENDER 1
RKV 200S-AERO 200 F13_2-24| B01090601665 BOLT M6x16 2
RKV 200S-AERO 200 F13_2-25| 58430J000000 CLIP COMPONENTS 1
RKV 200S-AERO 200 F13_2-26| B04000500055 NUT M5 1
RKV 200S-AERO 200 F13_2-27| 57013M030000 CLIP CLUTCH LINE 1
RKV 200S-AERO 200 F13_2-28| B01090601265 BOLT M6x12 3
RKV 200S-AERO 200 F13_2-29| 57012M030000 CLIP 1

1




Model Ref No. CODE DESCRIPTION Qty
RKV 125-200S-AERO 200 F14-1 58501J000010 SHAFT, MID STAND 1
RKV 200S-AERO 200 F14-2 58520K670010 MID STAND COMP. 1
RKV 125-200S-AERO 200 F14-3 58507H170000 BUFFER BLOCK,MAIN STAND 1
RKV 125-200S-AERO 200 F14-4 B07010001605 WASHER 16mm 1
RKV 125-200S-AERO 200 F14-5 B0O90003025A5 COTTER PIN 3x25 1
RKV 200S-AERO 200 F14-6 58502J000070 SPRING,MID STAND 1
RKV 200S-AERO 200 F14-7 57003M030000 SPRING,SIDE STAND 1
RKV 125-200S-AERO 200 F14-8 57005N030020 FIXING BOLT,SIDE STAND M10x1.25%x35 1
RKV 200S-AERO 200 F14-9A | 58701K670000 SIDE STAND 1
RKV 125-200S-AERO 200 F14-10 B04011012555 NUT M10x1.25 1




Model Ref No. CODE DESCRIPTION Qty
RKV 125-200S-AERO 200 F15-1 58260K670000 FOOTREST ASSY., RR.L. 1
RKV 125-200S-AERO 200 F15-2 B04181012555 NUT M10x1.25 1
RKV 125-200S-AERO 200 F15-3 58280K670000 FOOTREST ASSY., RR.R. 1
RKV 125-200S-AERO 200 F15-4 B01091004565 BOLT M10x45 1
RKV 125-200S-AERO 200 F15-5 582113800000 DECORATING BOARD,L 1
RKV 125-200S-AERO 200 F15-6 58212380CS00 DECORATING BOARD,L SILVER CS 1
RKV 125-200S-AERO 200 F15-7 B05004201305 SCREW ST4.2x13 6
RKV 125-200S-AERO 200 F15-8 583113800000 DECORATING BOARD,R 1
RKV 125-200S-AERO 200 F15-9 58312J80CS00 DECORATING BOARD,R SILVER CS 1
RKV 125-200S-AERO 200 F15-10 B01591003565 BOLT M10x1.25%35 4
RKV 125-200S-AERO 200 F15-11 | 58240K670000 FR.PEDAL ASSY(R ) 1
RKV 125-200S-AERO 200 F15-12 | 58220K670000 FR.PEDAL ASSY(L ) 1
RKV 125-200S-AERO 200 F15-13 B01591005565 BOLT M10x1.25x55 1




Model Ref No. CODE DESCRIPTION Qty
RKV 125-200S-AERO 200 F16-1 600153000010 BOLT, SPROCKET MOUNTING M8x33 4
RKV 125-200S-AERO 200 F16-2 60001J000020 DRUM,SPROCKET MOUNTING 1
RKV 125-200S-AERO 200 F16-3 60006J000000 DRIVE SHAFT SLEEVE,CHAIN 1
RKV 125-200S-AERO 200 Fl16-4 B12016020400 BEARING 6204-2RS 1
RKV 125-200S-AERO 200 F16-5 60200J000001 OIL SEAL 1
RKV 200S-AERO 200 F16-6 60002J000000 SPROCKET 40 TEETH 1
RKV 125-200S-AERO 200 F16-7 60004J000050 [LOOSE-PROOF LOCK SLICE, SPROCKET WHEEL 2
RKV 125-200S-AERO 200 F16-8 B04000800055 NUT M8 4
RKV 200S-AERO 200 F16-9 B1502W1124B0 CHAIN 428HG-1x124 1
RKV 125-200S-AERO 200 F16-10 601013800000 CASE,CHAIN 1
RKV 125-200S-AERO 200 F16-11 | 08011H010000 BOLT M6x14 3
RKV 200S-AERO 200 F16-12 60027J040010 COVER,DUST 1




Model Ref No. CODE DESCRIPTION Qty
RKV 200S-AERO 200 F16_1-1 [ 600153410000 BOLT, SPROCKET MOUNTING M10x1.25%38 6
RKV 200S-AERO 200 F16_1-2 [ 60001N210000 DRUM,SPROCKET MOUNTING 1
RKV 200S-AERO 200 F16_1-3 [ 60006J000000 DRIVE SHAFT SLEEVE,CHAIN 1
RKV 200S-AERO 200 F16_1-4 | B12016020400 BEARING 6204-2RS 1
RKV 200S-AERO 200 F16_1-5| 60200J000001 DUSTPROOF 1
RKV 200S-AERO 200 F16_1-6 | 60002M030001 SPROCKET 40 TEETH 1
RKV 200S-AERO 200 F16_1-7 | 60004N210000 [ OOSE-PROOF LOCK SLICE, SPROCKET WHEEL 1
RKV 200S-AERO 200 F16_1-8 | B04011012554 NUT M10x1.25 6
RKV 200S-AERO 200 F16_1-9 | B1502W1124B0 CHAIN 428HG-1x124 1
RKV 200S-AERO 200 F16_1-10| 60101J800000 CASE,CHAIN 1
RKV 200S-AERO 200 F16_1-11| 08011H010000 BOLT M6x14 3
RKV 200S-AERO 200 F16_1-12| 600273040010 COVER,DUST 1
RKV 200S-AERO 200 F16_1-13| 60001M03000Z DRUM ASSY 1




Model Ref No. CODE DESCRIPTION Qty
RKV 125-200S-AERO 200 F17-1 080523000000 NUT, COVER STYL 2
RKV 125-200S-AERO 200 F17-2 63013J000050 WASHER 2
RKV 125-200S-AERO 200 F17-3 63800M040000 REAR ABSORBER COMP.spring in red 2
RKV200S F17-3 63800K670020 REAR ABSORBER COMP.spring in black 2
RKV 125-200S-AERO 200 F17-4 B07030001205 WASHER ®12mm 2
RKV 125-200S-AERO 200 F17-5 B01591004065 BOLT M10x1.25x40 2
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Model Ref No. CODE DESCRIPTION Qty
RKV 125-200S-AERO 200 F18-1 651013800180 FRONT FENDER,WHITE/BLACK WF/B4 1
RKV 125-200S-AERO 200 F18-1 651013800130 FRONT FENDER,BLACK/BLACK BC/B4 1
RKV 125-200S-AERO 200 F18-1 651013800140 FRONT FENDER,RED/BLACK TL/B4 1
RKV 125-200S F18-1 651013800120 FRONT FENDER,BLUE/BLACK EX/B4 1
RKV 125-200S F18-1 651013800160 FRONT FENDER,ORANGE/BLACK M9/B4 1
RKV 125-200S F18-1 651013800150 FRONT FENDER, SILVER/BLACK CJ/B4 1
RKV 125-200S-AERO 200 F18-2 65113J000000 RUBBER RING 1
RKV 125-200S-AERO 200 F18-3 65108K670000 DECORATIVE , FRONT FENDER LH 1
RKV 125-200S-AERO 200 F18-4 65117K670000 SCREW , FRONT FENDER 4
RKV 125-200S-AERO 200 F18-5 65116K670000 DECORATIVE , FRONT FENDER RH 1




Model Ref No. CODE DESCRIPTION Qty
RKV 125-200S-AERO 200 F19-1 65531K69HP00 BRACKET ASSY., COWLING,R GRAY HP 1
RKV 125-200S-AERO 200 F19-2 B05004001025 SCREW ST4x10 1
RKV 125-200S-AERO 200 F19-3 65521K69HP00 BRACKET ASSY., COWLING,L GRAY HP 1
RKV 125-200S-AERO 200 F19-4 65541K690000 BRACKET ASSY.,COWLING 1
RKV 125-200S-AERO 200 F19-5 B05004201305 SCREW ST4.2x13 10
RKV 125-200S-AERO 200 F19-6 658017020020 INSERT ST4.2 6




Model Ref No. CODE DESCRIPTION Qty

RKV 125-200S-AERO 200 F20-1 65602J80HPO0 SIDE COVER, R GRAY HP,without sticker 1
RKV 125-200S-AERO 200 F20-2 65622J80B400 SIDECOVER,R BLACK B4 1
RKV 125-200S-AERO 200 F20-3 B05004201305 SCREW ST4.2x13 4
RKV 125-200S-AERO 200 F20-4 65601J80HPO0O REAR TAIL COVER,L GRAY HP 1
RKV 125-200S-AERO 200 F20-5 65621J80B400 SIDECOVER,L BLACK B4 1
RKV 125-200S-AERO 200 F20-6 47028G220000 RUBBER SLEEVE 6
RKV 125-200S-AERO 200 F20-7 08001J800000 SCREW M6x11.5 2
RKV 125-200S-AERO 200 F20-8 65901J80WFO00 COVER,PROTECTIVE,L,WHITE WF 1
RKV 125-200S-AERO 200 F20-8 65901J80BC0O0 COVER,PROTECTIVE,L,BLACK BC 1
RKV 125-200S-AERO 200 F20-8 65901J80TL0OO COVER,PROTECTIVE,L,RED TL 1
RKV 125-200S F20-8 65901J80EX00 COVER,PROTECTIVE,L,BLUE EX 1

RKV 125-200S F20-8 65901J80M900 COVER,PROTECTIVE,L,ORANGE M9 1

RKV 125-200S F20-8 65901J80CJ00 COVER,PROTECTIVE,L, SILVER CJ 1

RKV 200S F20-8 659013800417 JVER,PROTECTIVE,L,WHITE WF,with RKV 200 stiq 1

RKV 200S F20-8 659013800422 DPVER,PROTECTIVE,L,BLACK BC,with RKV 200 stic| 1

RKV 200S F20-8 659013800432 [OVER,PROTECTIVE,L,RED TL,with RKV 200 stickq 1

RKV 200S F20-8 659013800402 DPVER,PROTECTIVE,L,BLUE EX,with RKV 200 stic 1

RKV 200S F20-8 659013800452 [ER,PROTECTIVE,L,ORANGE M9,with RKV 200 sti| 1

RKV 200S F20-8 65901J80044Z |VER,PROTECTIVE,L, SILVER CJ,with RKV 200 stiq 1

RKV 125-200S-AERO 200 F20-9 65605J80B400 | CONNECTING PIECES,SIDE COVER BLACKB4 | 1
RKV 125-200S-AERO 200 F20-10 B13060601605 COMBINATION SCREW M6x%16 4
RKV 125-200S-AERO 200 F20-11 08061K670000 BUSH 2
RKV 125-200S-AERO 200 F20-12 | 65902J80WFO00 COVER,PROTECTIVE,RH,WHITE WF 1
RKV 125-200S-AERO 200 F20-12 [ 65902J80BCO00 COVER,PROTECTIVE,RH,BLACK BC 1
RKV 125-200S-AERO 200 F20-12 65902J80TL0OO COVER,PROTECTIVE,RH,RED TL 1
RKV 125-200S F20-12 65902J80EX00 COVER,PROTECTIVE,RH,BLUE EX 1

RKV 125-200S F20-12 [ 65902J80M900 COVER,PROTECTIVE,RH,ORANGE M9 1

RKV 125-200S F20-12 65902J80CJ00 COVER,PROTECTIVE,RH, SILVER CJ 1

RKV 200S F20-12 65902J80041Z }ER,PROTECTIVE,RH,WHITE WF,with RKV 200 sti| 1

RKV 200S F20-12 65902J80042Z VER,PROTECTIVE,RH,BLACK BC,with RKV 200 sti{ 1




Model Ref No. CODE DESCRIPTION Qty
RKV 200S F20-12 65902J80043Z |VER,PROTECTIVE,RH,RED TRH,with RKV 200 stiq 1
RKV 200S F20-12 65902J80040Z )VER,PROTECTIVE,RH,BLUE EX,with RKV 200 stic| 1
RKV 200S F20-12 65902J80045Z [ER,PROTECTIVE,RH,ORANGE M9,with RKV 200 s{ 1
RKV 200S F20-12 65902J80044Z {ER,PROTECTIVE,RH, SILVER CJ,with RKV 200 stj 1
RKV 125-200S-AERO 200 F20-13 080537020010 NUT 2
RKV 125-200S-AERO 200 F20-14 B01090601665 BOLT M6x16 2
RKV 125-200S-AERO 200 F20-15 B05004201305 SCREW ST4.2x13 2




Model Ref No. CODE DESCRIPTION Qty

RKV 125-200S-AERO 200 F21-1 65731J00000A FORESIDE, REAR. FENDER 1
RKV 125-200S-AERO 200 F21-2 657323800000 FORESIDE 2, REAR. FENDER 1
RKV 125-200S-AERO 200 F21-3 B04070600055 NUT M6 2
RKV 125-200S-AERO 200 F21-4 082523820000 SUPPORT,LINCENSE PLATE 1

RKV 200S F21-4A | 08252K660000 SUPPORT,LINCENSE PLATE 1
RKV 125-200S-AERO 200 F21-5 657093800000 REAR FENDER 2 1
RKV 125-200S-AERO 200 F21-6 B05004201305 SCREW ST4.2x13 4
RKV 125-200S-AERO 200 F21-7 B01090603065 BOLT M6x30 2
RKV 125-200S-AERO 200 F21-8 82900D010000 LAMP,LICENCE 1
RKV 125-200S-AERO 200 F21-9 B05074201305 SCREW ST4.2x13 2
RKV 125-200S-AERO 200 F21-10 65701J800000 REAR FENDER 1 1
RKV 125-200S-AERO 200 F21-11 B01090601665 BOLT M6x16 2
RKV 125-200S-AERO 200 F21-12 65704J000000 WASHER,RUBBER 2
RKV 125-200S-AERO 200 F21-13 65708J000000 CLIP 1
RKV 125-200S-AERO 200 F21-14 B13060601605 SCREW W/WASHER M6x16 1
RKV 125-200S-AERO 200 F21-15 656253560000 NUT 2




Model Ref No. CODE DESCRIPTION Qty
RKV 200S-AERO 200 F22-1 70000K690001 SPEEDOMETER ASSY 1
RKV 125-200S-AERO 200 F22-3 70001J300000 COVER,SPEEDOMETER 1
RKV 125-200S-AERO 200 F22-4 65543K690000 FIXING BORAD,SPEEDOMETER 1
RKV 125-200S-AERO 200 F22-5 700273000000 CUSHION 3
RKV 125-200S-AERO 200 F22-6 B04000600053 NUT 6MM 3
RKV 125-200S-AERO 200 F22-7 B07020000603 WASHER 6MM 3
RKV 200S-AERO 200 F22-8 70000M04000Z SPEEDOMETER ASSY.COMP 1




S
Model Ref No. CODE DESCRIPTION Qty
RKV 125-200S-AERO 200 F23-1 80000K670000 HEAD LIGHT 1
RKV 125-200S-AERO 200 F23-2 B24013120000 BULB W5W 2
RKV 125-200S-AERO 200 F23-3 B24010320000 BULB HS1 2
RKV 125-200S-AERO 200 F23-4 B05004801605 SCREW ST4.8x16 2
RKV 125-200S-AERO 200 F23-5 82000J800000 REAR LAMP 1
RKV 125-200S-AERO 200 F23-6 08330K690000 BRACKET ASSY,HEAD LIGHT 1
RKV 125-200S-AERO 200 F23-9 B01090601665 BOLT M6x16 2
RKV 125-200S-AERO 200 F23-10 B01090602065 BOLT M6x20 2
RKV 125-200S-AERO 200 F23-11 656251560000 NUT 1
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Model Ref No. CODE DESCRIPTION Qty

RKV 125-200S-AERO 200 F24-1 81300J800000 TURN SIGNAL, FR., RH. 1
RKV 125-200S-AERO 200 F24-2 81100J800000 TURN SIGNAL, FR., LH. 1
RKV 125-200S-AERO 200 F24-3 81700J800000 TURN SIGNAL, RR., RH. 1
RKV 125-200S-AERO 200 F24-4 81500J800000 TURN SIGNAL, RR., LH. 1
RKV 125-200S-AERO 200 F24-5 B24014020000 BULB RY10 4
RKV 125-200S-AERO 200 F24-6 B0O500300120A SCREW SELF-TAPPING ST3.0x12 4
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Model Ref No. CODE DESCRIPTION Qty
RKV 200S-AERO 200 F25 2-1 | 95100M030000 HORN 1
RKV 200S-AERO 200 F25 2-2 | B01090801265 BOLT M8x12 1
RKV 200S-AERO 200 F25 2-3 299083090010 RECTIFIER ASSY. 1
RKV 200S-AERO 200 F25 2-4 | B01090602065 BOLT M6x%20 2
RKV 200S-AERO 200 F25_2-5| B01090601265 BOLT M6x12 2
RKV 200S-AERO 200 F25 2-6 94100J000002 START-UP RELAY 1
RKV 200S-AERO 200 F25 2-7 92200J000000 ELECTRIC CABLE 1
RKV 200S-AERO 200 F25 2-8 96010J000020 BATTERY 12N9-4B 1
RKV 200S-AERO 200 F25 _2-9 | 92000M030001 CABLE ASSY 1
RKV 200S-AERO 200 F25_2-10( 92500J400000 EARTH WIRE 1
RKV 200S-AERO 200 F25 _2-11 96700K060000 ACTUATING DIODE 1
RKV 200S-AERO 200 F25 _2-12( 96001J000000 CLAMP 150MM 6
RKV 200S-AERO 200 F25_2-13| 96002J000000 CLAMP 200MM 2
RKV 200S-AERO 200 F25_2-14 96003J000000 CLAMP 250MM 2
RKV 200S-AERO 200 F25_2-15( 96004J000000 CLAMP 300MM 1
RKV 200S-AERO 200 F25 2-16( 96400K010001 FLASHER 1
RKV 200S-AERO 200 F25 2-17| 299055140000 C.D.I 1
RKV 200S-AERO 200 F25 _2-18( B02000501225 SCREW M5x12 2
RKV 200S-AERO 200 F25 2-19( 96200J060001 COIL ASSY.,IGNITION 1
RKV 200S-AERO 200 F25 2-20( B07210000501 WASHER 5mm 2
RKV 200S F25 2-21| 88000K690000 LOCK SETS 1
RKV 200S-AERO 200 F25 2-21| 88000M040000 LOCK SETS,without mark 1
RKV 200S F25 2-22| 88100K690000 MAIN SWITCH ASSY. 1
RKV 200S-AERO 200 F25 2-22| 88100M040000 MAIN SWITCH ASSY.,without mark 1
RKV 200S-AERO 200 F25 2-23| B07000000804 WASHER 8mm 2
RKV 200S-AERO 200 F25 2-24| B07030000804 WASHER 8mm 2
RKV 200S-AERO 200 F25 2-25( B02050802064 BOLT M8x20 2
RKV 200S F25 2-26( 88400K690000 CAP COMP,FUEL TANIK 1
RKV 200S-AERO 200 F25 2-26( 88400M040000 CAP COMP,FUEL TANIK,without mark 1
RKV 200S-AERO 200 F25 _2-27 B01090601665 BOLT M6x16 2
RKV 200S-AERO 200 F25 _2-28( 88900K690000 KEY NUT 1
RKV 200S-AERO 200 F25 2-29( B13170601205 SCREW W/WASHER M6x12 1




Model Ref No. CODE DESCRIPTION Qty

RKV 200S-AERO 200 F26_2-1 [ 15006404001X BOLT 2
RKV 200S-AERO 200 F26_2-2 [ 270105100000 WASHER 4

RKV 200S F26_2-3 [ 270085140001 PIPE,INTAKE 1
RKV 200S-AERO 200 F26_2-4 [ B01090602065 BOLT M6x%20 2

RKV 200S F26_2-5 [ 279235140001 OIL COOLER 1
RKV 200S-AERO 200 F26_2-5A| 279235140002 OIL COOLER 1
RKV 200S-AERO 200 F26_2-6 [ B01030602265 BOLT M6x%22 1
RKV 200S-AERO 200 F26_2-7 [ 08370M030000 GEAR-SHIFT PEDAL LEVER ASSY 1
RKV 200S-AERO 200 F26_2-8 | B13060601605 SCREW W/WASHER M6x16 1
RKV 200S-AERO 200 F26_2-9 | B01070603064 BOLT M6x30 3
RKV 200S-AERO 200 F26_2-10| B01090601265 BOLT M6x12 2

RKV 200S F26_2-11| 58161M030000 FIXING BOARD,OIL COOLER 1
RKV 200S-AERO 200 F26_2-11| 58161M030001 FIXING BOARD,OIL COOLER 1
RKV 200S-AERO 200 F26_2-12| 08331J040000 WASHER 2
RKV 200S-AERO 200 F26_2-13| 08305J040050 BUSH 2
RKV 200S-AERO 200 F26_2-14| 65402M030000 DECORATIVE BOARD,OIL COOLER,LEFT 1
RKV 200S-AERO 200 F26_2-15| 65422M030000 DECORATIVE BOARD,OIL COOLER,RIGHT 1
RKV 200S-AERO 200 F26_2-16| B0200060162L SCREW M6x%16 4
RKV 200S-AERO 200 F26_2-17| 270085140002 PIPE, 1
RKV 200S-AERO 200 F26_2-18| 270075140002 PIPE,INTAKE 1




	Body

